SM 125




MOTORCYCLE PARTS LISt

SM125




Aol MOTORCYCLE PARTS LISt SM125

H3% CATALOG

E-01 £IK CYLINDER BODY.......coooovomioioriioeesesoeseesssesesessssssesssos s sssssessssesesssee s sessss oo 4-5 F-04 ZEZ8 BB, FRAME ASSEMBLY .....ooitiiiiiiiii i, 42-45
E-02 4T3k CYLINDER HEAD........ccooiiiiiiiii i, 6-7 F-05 BT E AKX FRONT FORK ASSEMBLY ...........oooiiiiiiiiiiiiiiiiieiee e 46-51
E-03 £I3k% UPPER COVER,CYLINDER HEAD..................ccoiiiiiiiiiiiiiiieieii 8-9 F-06 /5@ B8 Ak REAR SHOCK ABSORBER ASSEMBLY ............ocoovuiiiiiiiiiieeenn, 52-53
E-04 BH#EEATE X CRANKSHAFT CONNECTING ROD ASSY ......ccooiiiiiiiiiiiieeeeaa, 10-11 F-07 $9#588\#hi AT EQUALIZER\TIE ROD.......covviiiiiiiiie e 54-55
E-05 i imE K. 3 X% CAMSHAFT AXLE & TENSION DEVICE..................cc...... 12-13 F-08 FXLHA FORK ASSY ...ooiiiiiiiiii i 56-59
E-06 HI3HZE OIL PUMP ASSY .....oiiiiiiiiiiiieeee oo 14-15 F-09 F30% K FF% HANDLEBAR AND CONTROLS..........coooiiiiiiiiiiiiaaeeiiii 60-61
E-07 Z£fTZ FRONT COVER,LEFT CRANKCASE ASSY.....ccccoviiiiiiiiiiiiiiiiiiiiiieii, 16-17 F-10 BUH%RIRVERSBHR A K FRONT FENDER\REAR FENDER ASSY.............cco.o.... 62-65
E-08 Zph#f8 S LEFT CRANKCASE ASSY .....ooiiiiiiiieieiiiiieieee e 18-19 F-11 ShFBEVRHZR S FUEL TANK\FUEL PUMP COMBINATION.............................. 66-69
E-09 5 gh%fE 2, RIGHT CRANKCASE ASSY.....ooiiiiiiiiiiieeeii e 20-21 F-12 HES RSG5 EXHAUST SYSTEM......oiiiiiiiiiiiiiiiieee e 70-71
E-10 BEAEBR R CLUTCHBADY .. oo, 22-23 F-13 BIREHIENER LA S COMBINATION OF FRONT LIQUID PRESSING PUMP.......... 72-73
E-11 358 AR, 48 25 GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY ...24-27 F-14 CBS ZZ5 CBS SYSTEM......ccimiiiiiiiiiei e 74-77
E-12 ECU., #HALEF ECU& STATOR, MAGNETO........ciouiiiiiiiiieiie i 28-31 F-15 BIEE FRONT WHEEL. ... ..ottt 78-79
E-13 J2ahEH] STARTING MOTOR........ovviiiiiiiiiiei i, 32-33 F-16 JGH REAR WHEEL............cciiiiiiiiiiiiii e 80-81
F-01 BBIBEZRBU/EFL ..o 34-35 F-17 {%3R\& @47 METER\CORNERING LAMP............ccciiiiiiiiiiiiiiiiiiiiii e 82-83
F-02 B3B8 B AL RADIATOR ASSY....ooiiiiiiiiiiiie e, 36-39 F-18 2845 MAIN WIRING HARNESS.........cooiiiiiiiiiiiiiiee e 84-87
F-03 ZSSBIESE AIR FILTER......coooiiiiie e 40-41



SM125

MOTORCYCLE PARTS LISt

—
SWM
~—




W MOTORCYCLE PARTS LISt SM125
E-01 §If& CYLINDER BODY
No Code No T2 NAME Qty | YrkHd
1 27010930 AR Cylinder body 1 H144-12110-118-0000-SWM125 /K4 P01 BY-45 A 4 -t 11.-58mm*66.85mm-#4x 125cm3-tx ! 00354 Fil 118
2 21020156 TG Piston 1 ¥ %€-13211-118-0000-SWM125 7K ¥ PH S [") 84 -58mm-— Z 34 =2 10 B - T 5 4%
3 21040047 A Piston pin 1 V% 2E45-13221-118-0000-SWM125 7K 74 PU < 1AL EA% 15mm-L=41mm
4 72080133 T FE R Shield ring-piston pin 2 24 P8/ P -5 ZE AR P -Z 100 Y- AL
5 21030599 TR Piston ring 2 17 2£3£-13300-118-0000-SWM125 /K4 U [ 18S-58*0.8(— —Ff);58*L.5(H¥F 41 4)-PVD AbEE
6 72150236 O Bl 0O-shape washer 1 O %I #4[8-12113-118-0000-19.2*1 8- 5 /K
7 17050010 AR K e Union 1 HL AR K BE-12112-118-0000-SWM125 /K ¥4 YA, 7] 1Y
8 72060169 TEA A Dowel pin 1 #-11118-118-0000-SWM125 7K ¥4 PU< [ BL- & hi4H-12*10
9 72012194 AN FIEHE-M6E*23 Hexagon socket bolt-M6*23 4 12 4£-GB/T70.1-2008- 4 7 ffi i #4:-M6*23- 4 4%
10 20070005 IR A Water temperature sensor 1 7K i A K #%-19330-118-0000-SWM125 7K ¥4 P4/ 1% -M10*8.4
11 8A0023108 O 254} O-shaped seal ring 1 FH:-RS500-0 74} 8] 9.25%1.78
12 72010155 2 f4-M6*12 Bolt-M6*12 1 124:-GB/T16674.1-2016-M6*12-4 £
13 72040157 4l £ [E]-6.5%13*2 Washer-6.5*13*2 1 B -2l ] 4P -6.5*13%2
14 72130612 AL Sk B o Gasket-cylinder head 1 4K #4-12220-118-0000-" il Sk 25 2 #4-SWM125 /K74 DU 1] - = JE 4N F-FT AL B 4% 58mm
15 72130636 PR A Gasket-cylinder body 1 AL #-12121-118-0000- fil {4 35-SWM125 /KA P11 78-0.6 K AR B
16 72010157 12 44-M6*16 Bolt-M6*16 1 12 44-GB/T16674.1-2016-M6*16- 4%




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—




MOTORCYCLE PARTS LISt

SM125

E-02 S#I3k CYLINDER HEAD

No Code No T2 NAME Q.ty YreltiiR
1 76220002 B Sk Ak Cylinder head assembly 1 LSk SUB-SWM125 /K& IO RS Lk S48 . 1848 (M6*30/6 1, M6*32/2 1) -We M 4 A~ e hrtl
2 161795501 A S R TE AV Bush 2 FEHA-RS650- 156 il 5 J8E € A4 8*6(D6.4 75 L)
3 73131643 LS M T Oil jet 4 T Sk %M1 1 -12234-118-0000-SWM125 7K 74 U5, 1 -4t
4 72012182 ALK PR Connecting bolt-cylinder head cover 6 R AE-12341-H630-0000- T i Sk i MEH AR IE-ME*1-HE A -SWM125 /K74 1Y =18
5 72010388 1242 -M6*32 Bolt-M6*32 2 1242-GB/T16674.1-2016-M6*32-44%
6 72150236 O HY#JE| O-shape washer 1 O FY#4[8-12113-118-0000-19.2*1.8- 5 ik
7 22011314 KLk Cylinder head 1 S #13k-12210-118-0000-SWM125 7K 74 VU | T 2L - S HE-/K ¥4 - -l FL-Fr iR L3e-Al
8 72150235 O AU O-shape washer 1 O 7 #4[%-19289-118-0000-22.5*1.8-F A% K
9 72150234 O T4 [E 0O-shape washer 1 O #Y#4[E-12226-118-0000-25.7*1.8- i HE Ik
10 72012193 LEyes Bolt 2 ZA%-GB/T70.1-2008- P4 75 F iR 4:-M6*30- 4%
11 72012142 SRR Cylinder bolt 4 1244:-12342-118-0000- FT 1842 -M10*145-SWM125 /K74 P 18
12 72040378 R el Iron washer 4 1 E-GB/T97.1-2002-10*18*2-2k # [ -CB250 24 /K ¥4 PU/<17)
13 17060162 B SkK Output water pipe, cylinder head 1 K -19257-118-0000-1 Sk /K & -SWM125 7K AP0 (1 BL-45 4
14 70090234 k7K -101412 Needle bearing 1 HhR-VR BT -101412




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—




Bwm MOTORCYCLE PARTS LISt SM125
E-03 fil:k#& UPPER COVER,CYLINDER HEAD
No Code No T2 NAME Qty | YrkHd
1 22150325 FL3k % Upper cover, cylinder head 1 1T 3k #6-12311-118-0000-SWM125 7K 74 PU/S 1 T 20- 4 @ 2 2
2 73131648 FES AR Waste gas separation plate 1 KA EA4-12350-118-0000-SWM125 7K ¥ DU T8-S 4 BI AR
3 72012186 124 M5*10 Bolt- M5*10 2 12 4-GB/T16674.1-2016-M5*10- 4544
4 11050035 et Breather pipe fitting 1 J& < M-20151-118-0000-SWM125 /K4 PU A< 1R - M ¢4 8
5 72150213 ShEEE O JEIE-10%1.9 | O shaped ring-oil pipe-10*1.9 1 O UK E-FME I O LI -XR400 AL-10%1.9- %K
6 72150230 T 55 2 3 Seal ring-cylinder cover 1 O 7 #48]-12312-118-0000- il 7 2% 5F Pl -SWM125 7K 74 PU 1 I 7L- A A R i
7 72150233 BT 336 K AE 2E L 48 Sealing ring for spark plug hole of cylinder head cover 1 O 74 44[E-12360-118-0000-{T Sk 1 K A4 ZE L% F Bl -SWM 125 7K 74 PO 11 B
8 72012182 AT Sk 26 BRI A Connecting bolt-cylinder head cover 4 12 44:-12341-H630-0000- 4L Sk 2 EHEIB A -ME*1- B -SWM125 KA TS 112
9 73012547 AT S 75 A 2 e Seal gasket-cylinder head cover bolt 4 15 B A1-12331-118-0000- T Tk i W54 2 #4-SWM125 K#A PUS 1T 8L -4l + T W A5k
10 22020098 pria | Intake valve 2 #517-14710-118-0000-SWM125 7K#4-PH <[] %4-22.5mm*83.52mm-5Cr21Mn9INi4N
11 22020099 A Exhaust valve 2 HE17-14720-118-0000-SWM125 7K 74 P01 4Y-19mm*83.64mm-21-2N/M
12 22040010 AR Valve lock nip 8 K114 9¢-14753-174-0000-CB250 HU /K ¥4 1Y/ 1)
13 22030022 IR R Upper holder, valve spring 4 SR 1 RE-14752-118-0000-SWM125 7K ¥4 U< 17
14 22030023 AT Lower holder, valve spring 4 AR T JBE-14751-118-0000-SWM125 7Kk ¥4 P04, 178
15 72120165 AT Valve spring 4 RENHLHH-14756-118-0000-< | 1 # 55 -SWM125 7K 4P < T2
16 22070033 7 Rocker arm axle 2 %18 1-14413-118-0000-SWM125 7K /4 U5 | 1 1-8*74
17 22050045 "y Rocker arm 4 28 -14412-118-0000-SWM125 7K ¥4I (15
18 72012177 PRSI M4 Plug 2 1242:-14428-118-0000-42 B 113k 2 H-M10*1- 4545 -SWM125 7K 74 U< 13
19 72040667 3 [B-10%16%1.5 luminium washer-10*16*1.5 2 #4[8-14425-118-0000-4 #4 l-10*16*1.5
20 22020047 FEHEA T A Adjusting washer, intake/exhaust valve 4 FEHE i % #4-14116-174-0000-CB250 #47K A0 1]-/& 1.2mm-2.9mm
21 72110237 EEDE Qil drip pan 4 H14:$-14730-118-0000-SWM125 7K ¥4 P01 84 - 324 i1 B -SRI




E-Tu MOTORCYCLE PARTS LISt SM125




MOTORCYCLE PARTS LISt SM125

E-04 BiAREMF SR CRANKSHAFT CONNECTING ROD ASSY

No Code No T NAME Qty | WkHiid
iAW ZEFT £8-13100-118-0000-SWM125 7K 74 PY /1 T2-L=106.9mm-e=23.6mm-/2 i1 4K TMT6207YA9-#1 147K 63/28/1B/P5CS18-37 % #ik
1 21010216 HHAR A SRR Crankshaft connecting rod assy 1 n
2 21090022 T % Balance shaft 1 “F1li74H-13410-118-0000-SWM125 7K 74 P4 <[] 284
3 21210011 Pl T4 5*5%13 | 5x5x13 TAB 1 - [ #i#-14323-118-0000-SWM125 7K 74 P01 Y-~ 4 i P-4 5*5*13
4 24020094 P B Balance driven teeth 1 T MBIk -13440-118-0000-SWM125 7K 74 TU < THL-F- i B i -41 ti-h=10mm-20CrMO- B RIS B K
5 72040670 k4 [E-10.5%24*3 Iron washer-10.5*24*3 1 B - 2R -10.5%24*3- 24 -VI250-1 7Y
6 72020545 P B SR Balance shaft lock nut 1 W 1}-13642-118-0000-F il £ F R RE-M10*1-SWM125 7K ¥4 0 < 1T
7 24020093 R ER Balance driving gear 1 F. Bk -13430-118-0000-SWM125 7K AU T AL 4 £ ) i -41 Pi-h=10mm-20CrMO-% {2 B K
8 21210012 LR Camshaft flat key 1 >} [F £#-13470-118-0000-SWM125 7K 74 DU 7 BL- M AR Hl P 4*4*10




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

12



@ MOTORCYCLE PARTS LISt SM125
E-05 Mh#iEk. k' E2s CAMSHAFT AXLE & TENSION DEVICE

No Code No TR NAME Qty Yokl g

1 22080062 PEi Nl 2 11D5 Y5 Intake camshaft assembly 1 S B A A RR-14100-118-0000-SWM125 7K ¥ P04, 178 - A 2% 7K -6202NR

2 70090249 R ihA&- TM6202 Rolling bearing- TM6202 2 AR -VRBN AR -SWM125 7K ¥ 101 1 -TM6202- RIF 2L A Ab-7 R 2k

3 21210012 2[5 Half round key 2 - 51 £-13470-118-0000-SWM125 7K 74 PO 1 B -1 AL fill - 4%4*10

4 15170125 HEIERS SRS Intake timing driven gear 1 %6 -14113-118-0000-1 < IE IS B HEHE-SWM125 7K ¥4 U113

5 17010012 IKIR IR E A% Water pump drive gear 1 JK SR B E 1 46-19281-118-0000-SWM125 7K AP [ 184-22

6 72020552 i AR RE-M8*1 Flanged nut-M8*1 1 YR RE-5 AR RE-MB8*1-JE Omm- K B

7 22080062 HES MR A A1 Exhaust camshaft assy 1 HESM e 5k -14200-118-0000-SWML25 7K ¥ 1Y <[ 18- A A< i K -6202NR

8 15170126 HERIER SR Exhaust timing driven gear 1 fE#-14213-118-0000-HF S IERT B EEHE-SWM125 7K ¥4 PUS 113

9 72012176 HEA R IR Exhaust cam bolt 1 1542-14214-118-0000-HF Tt 8 88 8-M8*1-SWM 125 /K #1071 B4

10 15150023 TR Tension device 1 ik % #5-14510-118-0000-SWM125 /K74 101849 - TAEATFE 44mm

11 72130620 kAR AT Gasket-tension device 1 4L #4-14519-118-0000-7k % 25 4CH-SWM125 7K A PU A T TAL-TE AR R kL

12 72010163 12 M6x25 Bolt M6x25 2 1 f%-GB/T16674.1-2016-M6*25-444

13 73012518 BE SR Guide plate-chain 1 I 11--14550-118-0000- 5% 4% 3 AR -SWM125 7K DU <1 18 -#4K} PA66

14 73012517 e % BRI Tension plate-chain 1 H4J5: #1-14540-118-0000-4% 45 5K BAR-SWM125 7K 74 DU T -#1 KL PABE

15 72012183 Tk EARE-ME*14 Bolt-tension plate-M6*14 1 12 44:-14661-118-0000-5K E A IE A2 -M6*14- K W -SWM125 /K4 PU < [ T2

16 73012519 BESR IR Back plate-chain 1 14 fi #-12224-118-0000-4% 25 4R -SWM125 /K74 PUS 71 841 KL PAGE

17 72010157 1242 M6x16 Bolt M6x16 1 12+4-GB/T16674.1-2016-M6*16-45

18 15160047 IR #E2% Timing chain 1 i % -14350-118-0000- IE it 45 45 -SWM125 /K74 IU T 128E-7 J3t/122 +f

19 73131547 PR Back plate-chain 1 R ENHLf E1-14361-133C-0000-CVTT150 ~F- -5 4444

20 72010157 124 M6x16 Bolt M6x16 1 12 }4-GB/T16674.1-2016-M6*16-4%

21 72040431 k1 -8+20%2 Iron washer-8*20*2 1 R -k AL -8+20%2

22 72010599 1242 M6X75 Bolt M6x75 1 12 +4-GB/T16674.1-2016-M6*75-4 4




SM125

MOTORCYCLE PARTS LISt

14



Bum MOTORCYCLE PARTS LISt SM125
E-06 HLiHIZE OIL PUMP ASSY
No Code No T2 NAME Qty | ¥kl
1 20010078 GIRGE Oil pump assy 1 MLt 7%-15100-118-0000-SWM125 /K U< 15-34 Yi-J8 2 ti- U - P AN 7 10mm(4. 5 1)
2 20080022 HLIHZE M B Ui Driven gear, oil pump 1 BB E-SWM125 7K# IUS 1T B -HLIH R Bl i -Je T 1hi-34 U
3 20080024 SR 09 Ring for shaft ¢9 1 HLIMZEHUE-SWM125 /K ¥ PO, 1) B4 -4l R P 9
4 20080023 SENI4Y 3%16.8 Dowel pin-3*16.8 1 HLIHZRALA-SWM125 7K ¥ U1 1B - ML R 4 € 4 3*16.8
5 72011021 JHCHZEAS M12*1.5%15 Oil drain bolt M12*1.5*15 1 LR - TG B AR -M 1 2% 1 5*15- 44k - i vk
6 72040159 H[E-12.5%20*1 5-45 )7 Aluminium washer-12.5*20*1.5 1 #4[E-GB/T848-2002-12.5*20*1.5-45 5
7 72130623 i il AR 5 e A Gasket-right crankcase cover 1 4R #-11319-133C-0000- A7 M FhAH i 2 £ #-CVTT150 ~Ffill-Jo A WA Ak
8 72010168 1244 M6X30 Bolt M6x30 2 12 4-GB/T16674.1-2016-M6*30-4# 4%
9 20030030 4R Paper core 1 HLHSE T 35 S l-XR440 H1-4GE-K 48mm
10 72120166 BT % 3% Oil filter spring 1 R 3% -15419-118-0000-H1 7 #6775 #5 55 -SWM125 7K 4 10 < | 1AL
11 14090088 P IEE 2% a5 Engine oil fitler cover 1 HLHTIET 7% %5-15411-118-0000-SWM125 7K ¥4 U/ 1 BY-4 R A 2
12 72150237 O RI#[E 48.1%1.8 O-shape washer-48.1*1.8 1 O %! #H4[#-15415-118-0000-48.1*1.8-F A% K
13 72010157 12 FE M6x16 Bolt M6x16 2 12 F2-GB/T16674.1-2016-M6*16- 95 &%
14 11060002 ALt 3 Engine oil filting net 1 ML 3 9€ /4-15450-045-0000-2100 74
15 73012556 LiIRTIE: S Engine oil plug 1 R AE-HLith FE-Z100 BL- 2 - AN T
16 72150018 O Rk 18*3.5 O-shape washer-18*3.5 1 O 74482100 HI-18*3.5- T HEHR KL
17 13012114 A e 5 Right crankcase cover 1 A7 il 4 75 -11310-118-0000-SWM125 7K A TU ST -4 Ja 75 6 2B - AR
18 72010387 1244 M6x28 Bolt M6x28 3 2 f4-GB/T16674.1-2016-M6*28-45 44 /1N it
19 72010389 12K MBX40 Bolt M6x40 9 12 }4-GB/T16674.1-2016-M6*40-F5 £4
20 72060012 FEf4H-8%14 Dowel pin-8*14 2 44-11318-108 -0000-5E 7 4%-8*14
21 72060013 SE 7 4-8%12 Dowel pin-8*12 2 4-11317-052-0000-5E fi7 #4-8*12
22 73012527 MW 5255 Oil sight glass 1 H4 % F-15620-118-0000-HL i WL 4% 5 -SWM125 7K ¥4 1 <[] 2L-35*8
23 72040677 B B-14%22%1 Iron washer-14*22+1 1 H P -kt - 1472271
24 72080073 LA 5418 22 Shield ring-axle 22 1 FLF A1 P8 22-GB/T893
25 72110169 T -12%22%5 Oil seal-12*22*5 1 JhE-12%22%5- R i




= swrzs




Oad.) MOTORCYCLE PARTS LISt SM125
E-07 LRl FRONT COVER,LEFT CRANKCASE ASSY

No | Code No TR NAME Qty YRR

1 14011082 FERT Front cover, left crankcase assy 1 77 i #6-11411-118-0000-SWM125 7K 74 DU/ 11814 J 58 6 2B - FTAR

2 14060081 KL Larger inspection hole cover 1 KALFLES (75 1)-11412-133C-0000-CV T T150 P-4 f-4= Ji 72t 2

3 72130624 75 i o 2 A Gasket-left crankcase cover 1 #L#1-11419-133C-0000- 7 i flt 4 5 %5 B #2-CVTT150 ~FAirh-Jo A b4kt
4 72060012 SENLAH-8*14 Dowel pin-8*14 2 4#4-11318-108 -0000-E fi7 44-8*14

5 72010390 1242 M6x45 Bolt M6x45 2 1242 -GB/T16674.1-2016-M6*45-4% &

6 72010169 12 % M6x35 Bolt M6x35 4 Y2 H2-GB/T16674.1-2016-M6*35-4 44 -/ Nk

7 72010387 124 M6x28 Bolt M6x28 2 1242 -GB/T16674.1-2016-M6*28- 4% /N

8 72010388 12 % M6x32 Bolt M6x32 1 12 4-GB/T16674.1-2016-M6*32-4 4%

9 72150152 O AYL[E 27.4%2.65 O-shape washer-27.4*2.65 1 O HU[E-Z100 A1-27.4%2.65-FAL S




SM125

MOTORCYCLE PARTS LISt

18



Ul MOTORCYCLE PARTS LISt SM125
E-08 ZHiff S8 M LEFT CRANKCASE ASSY
No | Code No TR NAME Qty YRR
1 11010698 72 B A 2K Left crankcase assy 1 77 A EL-11210-118-0000-SWM125 7K ¥4 U |1 8- W06 4
2 70090249 eI Rolling bearing 1 T A -ER B A AK-SWM125 7K 74 T 1B -TM6202- (R4 RUL-7 TR BR
3 70090137 TRERB K Ball bearing 1 AR -IR BRI K -CVTT150 1 f7%i1-62012-12*32*10-H 34 i 2 7
4 70090005 R B)hK-6204 Rolling bearing-6204 1 AR -IR Bl 7K -6204
5 72110011 Bl i 3 Secondary shaft oil seal 1 H14$-23790-108-0000-CG125 Y-l fhiiHi £3-20*34*7- T W5 AR I
6 72110012 AR E e Oil seal 1 7l 3§-24330-108-0000-CG125 M -2 5 iih §-14*22*5- T WE AR
7 11080005 JEAS AL Press pin body 1 JE A A4 £-11231-133C-0000-CVTTL50 - fi- 1 i 35
8 73131647 FE A A AR Pressure plate of pin body 1 R EHLIE B A4-11238-118-0000-SWM125 7Kk ¥4 IU, | 170 - 45 44 B AR
9 72010157 24 M6x16 Bolt M6x16 1 12 #2-GB/T16674.1-2016-M6*16-4
10 72010393 2 H5 M6x70 Bolt M6x70 5 12 4-GB/T16674.1-2016-M6*70-4# 4%
11 72010389 4 M6x40 Bolt M6x40 6 1244 -GB/T16674.1-2016-M6*40-4 %
12 72010169 1242 M6x35 Bolt M6x35 1 1242 -GB/T16674.1-2016-M6*35-454% /N
13 72010392 1242 M6x65 Bolt M6x65 1 1242 -GB/T16674.1-2016-M6*65-4% &
70090137 SRR Ball bearing 1 AR -IRERA K -CVTT150 ~Ffi7%i1-62012-12*32*10- 4 i 42




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

20



MOTORCYCLE PARTS LISt

SM125

E-09 A Hids ¥R RIGHT CRANKCASE ASSY

No Code No TR NAME Qty YrklHR
1 12010652 i AR S Right crankcase assy 1 F %A A4 5-11220-118-0000-SWM125 7K ¥4 U/ TR0 4R
2 70090249 BN Rolling bearing 1 H7K-TRBIIR-SWM125 7K ¥ DU 1L -TM6202- (REFAE AT BUR Bk
3 70090011 TRERB K Ball bearing 1 Hh7K-VR ER A 7K -6203/P6
4 70090138 RERA K Ball bearing 1 AR -VRER K -CVTT150 “F#7%h-6203Z-17*40*12- FLiA 5 42
5 72130610 Al 2 e Gasket-crankcase 1 4L#4-11119-118-0000- i 41 F 25 3 H-SWM125 /K74 DU 1 BL-JE A A b R
6 72010390 YE 1 M6x45 Bolt M6x45 1 12 H4-GB/T16674.1-2016-M6*45-4k £
7 72060012 ENLAY-8%14 Dowel pin-8*14 2 #4-11318-108 -0000-5E 17 44-8*14
8 73131276 T F LR SRR AR Magneto harness clamp 2 W F-11214-133C-0000-Z100 78 482k -Tad LML R BR AR
9 72010157 24 M6x16 Bolt M6x16 2 12 H4-GB/T16674.1-2016-M6*16-4% £




SM125

MOTORCYCLE PARTS LISt

22




MOTORCYCLE PARTS LISt

SM125

E-10 BE&%3¥ 4k CLUTCH BADY

No Code No T NAME Qty LSRR
1 24020060 ESP kit Drive gear 1 . MEIKEE-22621-133C-0000-CVTT150 ~F-iffi- 3= 3 %6 -20 #i-h=17mm
2 24120170 HAEBREAE Clutch bady 1 B A ER-CVTT150 “F4i4l1-16 14i/67 thi-4 A 5 Fr-fliAk 1A% 35mm-ify #4P8 17.2X 30X 2.5-1 )& 12mm
3 24070155 BEEAmRE Bushing 1 B4 RS ELE-22152-133C-0000-CV TT150 T~ di- 25 & % i 4% il #5-17*35.6
4 24070312 G Clutch washer 1 A S RUE-CVTT150 - fihh- 2 & 45 b B 348 -17.2*30*2.5
5 24070248 HERROENS Clutch center sleeve assembly 1 B AR EUE-CVTT150 P4 il- 25 -4 28 O B H A - & FL 4% 35mm
6 24070219 AR Clutch washer 1 B4 2 EUE-22151-133C-0000-CV T T150 “F- it 25 £ #5 4l - & 14.2* b 26*2.8
7 24070221 BUEIERE-M14%1 Locking nut- M14*1 1 B4 WS B E-GBIT6177.2-2000-CVTT150 P-4 4h- 58 & 4% il K42 £E-M14*1
8 24070223 YR 81417k -6003 Rolling bearing-6003 1 B A AR EUE-R B 47K -6003
9 72020546 BUEIERE-M14%1 Locking nut- M14*1 1 12 R}-23631-118-0000- 25 & #5 7= 20 1 Bl R BE-M14*1-L-SWM125 7K 74 PO ] B
10 21210014 Ealialkia Half round key 1 2 [R] 5-XR400 HU-72 A ek LML 1Ak
11 72060031 FF AL 85-3%12 Dowel pin-3*12 1 #4-15412-108-0000-FF 1 & fi £4-3*12- K 5
12 24030070 B E AR Clutch operating lever 1 B4 s R\ T -22810-133C-0000-CVTT150 P i -4 4% - rhta B 48mm
13 72120103 A RPN Clutch lever spring 1 R AN 5-22821-117-0000- 12 & 3R M AT -CB150 BY-*133 L - K =
14 72110024 et VA RliEs) Clutch lever oil seal 1 il 4-22840-173-0000- % & & Al £ -12%18*5- T IE 4K
15 73131855 B 77 € LA Plate 1 R AL B A-22813-133C-0000-CVTT150 T4 fiti -4 77 5 37 W -4 ik
16 72010387 1242 M6x28 Bolt M6x28 2 1242-GB/T16674.1-2016-M6*28-4E 14 /N
17 24070220 A BLTRAT Clutch push-rod 1 G I EUE-CVTTL50 “F - 25 4 38 0T - & 22%15







@ ' MOTORCYCLE PARTS LISt SM125
E-11 HEF DR BeidE SR GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY

No Code No T LR NAME Q.ty Ywlithid

1 15020130 SR Main shaft assy 1 i & /3-23600-118-0000-SWM125 7K ¥4 U T AL -L=177.5mm-7S R4 - B 4% 2

2 15030170 EIE: 5859 Countershaft assy il il b 2 5 -23700-118-0000-SWM 125 /K4 PO 1) B4 -L=163mm-7 < k4 -15 %k 2

3 15170128 LiTHEE Output chain wheel 1 RS- HHBEF0-CG125 B1-428-14 15-FRiN Z14

4 73130522 4t B [ E AR Output sprocket retainer plate 1 i H B [ E R -22712-108-0000-CG125 7Y

5 72010090 12 f2- MBX10 Bolt- M6x10 2 12 #-GB/T5783-2016-M6*10- 4 4

6 MO000P00335 R Sprocket cover 1 T HAE-RS125R- R BN 7

7 MO00P00336 i VS Engine chain protection bracket 1 T -RS125R- R B HLEE 4% AR I S 48

8 C800062728 | 12 M6-L20 Bolt- M6-L20 2 BN G N H IR 22 T R AR -ME*1-CHB-L20- = 41 %

9 MO00A03922 | #edifF Shift lever 1 FHF-RS125-H R4 1 -2020 FR-4A4 4T 03923-F45H1 01195

10 15140055 X () Shifting fork, middle 1 - X ()-SWM125 7K A U A< 1

11 FOO0P01351 B Rubber sleeve 1 F B E-RS125R-A RS AT i 5

12 15140053 WX () Shifting fork, right 1 PR X (A7)-SWM125 7K 4 PY < T2

13 11040208 4 4 Gear indicator 1 Y 5 FRAT-CVTT150 P-4 A - TR [E PR 26 1< 430mm- I 2 28BS - G 4-DJ7011-2.2-21- R 4R 4L
14 72010163 YE 1 M6x25 Bolt- M6x25 2 12 #2-GB/T16674.1-2016-M6*25-4i £

15 C800062728 1244 M6-L20 Bolt M6-L20 1 FEAE-IMZ N A 15 22 TR AE-ME*1-CHB-L20- =

16 15050080 75 T S AR Gearshift drum assy 1 AR 5% 5 Fi-24200-118-0000-SWM125 7K 74 PU A T -75 R [l Bddi-ifr C. Ly R#E X 4% 1 11:/3*8.5 44T 2
17 15090014 R Gearshift wheel 1 25 i #-24211-133C-0000-CV T TL50 T4 - T A% [ By

18 15180039 AR G E A Pin 2 AR A ELHAE-SWM125 7K A DY T BY - AR T 5% 58 11 44-3%8.5

19 72010094 §2H M6x20 Bolt- M6x20 1 Y2 2-GB/T5783-2016-M6%20- 14

20 15140041 P XA | Shifting fork axle | 1 PR X 4% Xl 1-CVTT150 “F4i%i-10%94

21 15140042 Ui 1 Shifting fork axle 11 1 PR SC-H U 11-CVTT150 P fi4h-10%58

22 15080023 RAALE AR A Gear positioning plate 1 47 7 fir MR 2H £ -24310-133C-0000-CVTT150 ~FAii4f1-r 00 fE 35mm

23 72040676 BB -6%12%1 Iron washer-6*12*1 1 HPE -k B -6*12%1

24 72120121 AR B E AV A Spring 1 R BN -24323-133C-0000-3 5 5 7€ A A -CVTT150 ~F k- EAE 2.3mm

25 72011366 SENHIEAE-M6*16.5 Bolt-Gear positioning plate-M6*16.5 1 2 -24321-190-0000- 52 {7 AR AE #2 -M6*16.5- 11k, -XR400 74

26 15070072 Rl B R Gearshift axle assy 1 R 51 B-24100-133C-0000-CV TT150 ~F-#i %li-L.=208mm-4% 5%







BumM MOTORCYCLE PARTS LISt
= SM125
E-11 AR . BB 2R GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY
No Code No FIHLZIR NAME Q.ty /L KTy
27 15130036 ekl Gearshift axle 1 e RS B E-CVTT150 ~F- il B -6 B4 B 40 (4 -L=208mm- A~ £ Pl -4 %
28 15130037 HE-14*21*1 Washer-14*21*1 1 RSB U -CVTTL50 ~F il 2L -4 424 2 P -14%21%1
29 72011772 12 42-M8*30 Bolt-M8*30 1 1242 -24119-133C-0000-ZF A2 %l 7 {37 2 42 -M8*30
30 15140054 X (%) Shifting fork, left 1 -1 X (2)-SWM125 7K 4T 17
31 72040567 kI -8*13*1.2 Iron washer-8*13*1.2 1 -k P -8*13%1.2
32 FO00P03942 2P Wire clip 2 T A-SS125-4k e -PP- B Afy




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

28



D) MOTORCYCLE PARTS LISt SM125

E-12 ECU. B{HHLEF ECU&STATOR, MAGNETO
No Code No T2 NAME Q.ty YRR
1 8000B0563 A Voltage regulator 1 FHAF-SMB00-14 7%
2 8000B1061 W R 23R Voltage regulator plate 1 R -581C/SW500G Y -2-1f JE 25 4R
3 €800062728 124 M6-L20 Bolt M6-L20 2 THAE- MG N L L TH IR AE-M6*1-CHB-L20- = %
4 C8B00A0680 | 4R & 4K Aluminum alloy spacer ring 2 FHE-581A/SW5E00G Y45 & 41 é-D10.5-D6.5-L3
5 10000011 KT TR i 2% Headlamp/temperature controller 1 T E-581AISWE00G Y - A AT il 5 2 1) %
6 31270006 Ik LG Fan control relay 3 X 42 i1l 4k H #5-778/X Y 300S T-5E
7 E000P04802 MISCHTT R4 Side bracket switch converter 1 T -511/SWML25G Y - 7 B A I 4
8 C800062728 | 12#E-M6-L20 Bolt-M6-L20 2 TP GEN AT 2L 8 -M6*1-CHB-L20- =4 %
9 CFO00P01527 | FHlidift%-06.25%p8*p14*H6.3 Flanged Bush-6.25*¢8*(14*H6.3 2 ZHE-SW500G Y -FlliZL A £-06.25%p8*914*H6.3- = %
10 E000A04509 | ECU ECU 1 Z#-20800-511-0000-511/SWM125GY-ECM & AL HL F-42 il A5 5 -MT 05, 3- 428 ] AT 5 - Rk -1 /R A8 R Gt
11 C800041862 TFEmR H-shaped rubber 2 F I E-581AISWS00G Y- 5 £4 U8 - H4 e
12 €800044240 [ Bl iZ BE-M6-SP7 Self-locking nut-M6-SP7 2 TA-75 A2 E BR RE-M6*1-CH10-SP7- = %
13 72012186 IR FE-M5*10 Bolt-M5*10 2 12 }2-GB/T16674.1-2016-M5*10- 9% &%
14 73131652 UK EAR Igniton coil pressing plate 1 RENHLIE B A4-34531-118-0000-SWM125 7K ¥4 IU A, | 170 - £ ok 2k B Al -4 4%
15 31170039 KAEIE Spark plug 1 K 4t £-34210-118-0000-SWM125 7K U/ | 17-CRBE-NGK
16 10000016 Rk R Ignition loop 1 T F-581A/SWE00G Y - i -k £k [l - R 7 -DQG 1935
17 73012716 RKERERE Ignition coil rubber sleeve 1 G- s K 28 P e £5-511/SWM 125G Y
18 31150203 T LS T Rotor, magneto 1 Tk FMLFE 1--31100-118-0001-SWM125 7K ¥4 PU A [ 1218 2-18 R kE aUAA- ™ &L 23 H- R 4 (B2 5 7 i) FLIBE
19 72040463 BRI E-14.2%29%2.8 Iron washer-14.2%29*2.8 1 #4[8-22151-133C-0000-4k 2 [ -14.2%29*2.8
20 21210014 2 [ Half round key 1 [ -XR400 ZY-7r AT Bems AL 74
21 72020426 T FLATLIR Nut-magneto 1 12 B}-GB/T6177.2-2000 (% AL B])-M14*1. 25-B k- 11.3
22 72010386 12 4£-M6*22 Bolt-M6*22 3 12 4-GB/T16674.1-2016-M6*22- 454K

T L HLE F-31100-118-0000-SWM125 /KA PO 18- H-18 -1 4 L=430-DJ7031A-6.3-21/DJ7021-2-11-3%/ 8¢/ 5 -4/
23 31140381 WhHNLE T Stator, magneto 1
-9 KR - e X k- LB

24 73131651 T 2 2 % Clip-magneto cable 1 RENHLIEE4-31371-118-0000-SWM125 7K 41U, I L BL 4k 2k S
25 72010157 12 42-M6*16 Bolt-M6*16 1 1242 -GB/T16674.1-2016-M6*16-45 &%




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

30



E-12 ECU. BiHENIEF ECU&STATOR, MAGNETO
No Code No FELLFR NAME Q.ty Pkl
26 72010157 12 H:-M6*16 Bolt-M6*16 2 124 -GB/T16674.1-2016-M6*16-9% £%




= swizs




MOTORCYCLE PARTS LISt SM125

E-13 #23hEHN. STARTING MOTOR

No Code No FHHEBIR NAME Q.ty kLR
1 31160513 AL Starting motor 1 23] HHL-31400-118-0000-SWM125 /K ¥ I 11 B4~ 12k 600mm- T (- FI4-9 k- IR E
2 72011196 12 M6x25 Bolt-M6*25 2 12 }4:-GB/T5789-2000-M6*25-4
3 15110038 MR Uik Dual gear, hole type 1 Fi, ) 3 14 46-28311-133C-0000-CV T T150 “F 4 4ili- XUk 1A 615 14/53 1h-FL0
4 24080021 U 1A 6 Bl Dual gear 1 RUEE i 6 7h-28312-133C-0000-CV T T150 T4 - XU Bk i 4 fli-10*45
5 15110061 EENBEAMIA S | Gear wheel assy, starting clutch assembly 1 FJE 211 1hi%:-28150-118-0000-SWM125 7K 4 DU A 11 8L Fe 5l 85 483 656 2H 4-58 1hi-Hli4% )y 45.4mm-4i &2
6 70090136 e AR Needle bearing 1 iR -TR A K -CVTT150 “PiThh-22%29*17
7 72040668 LB -10%18%2 Iron washer-10*18*2 1 B -28312-118-0000-4%k 44 [ - 10*18*2- 154 ] 5 7




SM125

34




@ MOTORCYCLE PARTS LISt SM125
F-01 EBBRSG/EFI
No Code No TR NAME Qty | ki
ZF i 14-20840-511-0000-511/SWM125G Y -5 I] @ fA-Hfl Fu 4 ¢1- B 5 D32C-1-5mmIACV (2335 i adl)- =& — & Bds GRE. KM
1 MO00A04435 RiRELS Throttle body assembly 1
WATTALED - SWIM XU T2 522 35 15 i b
2 MO00P04450 | HEA % Air intake pipe 1 FHF-511/SWMI125GY -t VB 48 & & I-pr iR JK79 SM125 L3e-Al
3 31350090 R Solenoid valve 1 FL 555 14 -20519-390F-0000- L [/ -390F/X Y 400-C-#5 i1 28378021/DELPHI
4 FOO0P04537 W Adsorption tube 1 ZEHRA-511/SWMI125GY -1 fif A - Wi o Fr - - FEL B IR 2835 0 144
5 FOOOP04536 | MR Adsorption tube 1 ZAAE-511SWM125G Y -1 BB - Wi i 115 1 -k 8] bl
6 FO0OP00855 AR Solar term door trim 1 FHAE-SWMAA0-F55 ] &
7 C800067997 2 -M5*L12 Bolt-M5*L.12 2 FHAE- N 7S A 1 24 TR -M5*0.8-CHB-L12- = 1 %
8 U00055134 IERESE M5 Nut clamp M5 1 - R AR EE-M5
9 MO000P01454 | O [ O-ring 1 THPE-RSISM125-HE S O L%+ BEl-HUS IR -92.5%945
10 FO00P04534 PG 1R S 42 Bracket-magnetic valve 1 FHT-511/SWM125G Y - HL I S 4244 4:-CPBOL6/ M B £
11 C800062728 A2 -M6-L20 Bolt-M6-L20 3 TS TS A 22 RS -M6*1-CHB-L20- =1
12 C800062725 | 1Z}:-M6*L10 Bolt-M6*L10 2 TRAE-IMEN 12 I HRAE-M6*1-CHB-L10- =M %
13 FO00P04533 Tk e S AR Bracket-charcoal canister 1 A F-511/SWM125G Y -Biicif 52 42 -#4 H-CPBOL6/ME > B £
14 72080116 BEAEIRE Clip-air takein pipe hose 1 HEAUE RS -383C/X Y 250-3- AN B4R - L B IR A -2 40/33-57
15 FOO0P04538 WA Vent pipe 1 FH-511/SWM125G Y- -l J7
16 E000P04447 T Charcoal canister 1 ZHA-511/SWM125G Y - AR5 tE-/- 9 153 [E] 7 20-320ce- K 7 25 MR SUIe -3 ARl A5 -Q19-029
F 5 775 121 -20890-328C-0000- 5 1 £ -328C/X Y 125-13C-M3.5-4f £ 12.5 2 XU 3k £ 21 2250KPa i & 1.18g/s; 300kPa i & 1.296g/s; 350kPa
17 31350179 % VA Fuel injector 1
Vi 1.4g/s-2 FL-it R ¥EE-11 5 28239162/DELPHI
18 E000P04443 T T A6 1 Nut,Fuel injector 1 F i 1-20890-511-0000-511/SWM125G Y- it Ml - J& J2 PAG6+30063% £T- XU [ & -M5i 5 9027.89 PR-ffriss k- B (1 /R 48 FE S R 4%
19 C800062726 12 He-M6*L14 Bolt-M6*L14 4 TGS A 2 RS -M6*1-CHB-L14- =1
20 — 47 Anchor ear 1 iy
21 — THIE s P Sealing ring of oil nozzle 2 kit
22 62ND15504 Fi-06.4%12-H1 Washer-96.4*¢12-H1 4 EE AP H-06.4%012-H1- =4 %




SM125

MOTORCYCLE PARTS LISt

36




@ MOTORCYCLE PARTS LISt SM125
F-02 Ei# 885 R RADIATOR ASSY

No Code No T NAME Qty | WykHR

1 FO00P00022 T WU Left, radiator 1 T -RS650- 75 H A A A K

2 — TFH H-shaped rubber 6 =kt

3 €800059801 F#4-D22-D6.5-SP1 Washer 6 T H#-D22-D6.5-SP1- =i &

4 C800062729 12 H4-M6*L25 Bolt-M6*L25 6 T 7S A 15 A TH R 2 -M6*1-CHB-L25- = F

5 800059802 & Bushing 6 FHAF-+ B-FE 4 42-D22-D6.5

6 FO00P04121 B A Thermostat tube 1 FHE-511/SWM125GY 14 IR -7 /K ¥ 25 e e AE IR 3%

7 — Eickii Anchor ear 3 Bk

8 FO00P04120 KA S5 Water cooled bypass pipe 1 FHAF-511/SWMI125G Y -# Ji  -AE L A% 2 H R B LT A
9 10000142 Eick Anchor ear 1 FHAE-SWML25GY - A EF4NH 4 - b il 10/16-XZ

10 8B0075984 TR Thermostat 1 Z i E-RS650- T i 2

11 8A0099475 F40 Anchor ear 2 B -SD650- A EA 4N HIfii-HOP8-12/22

12 FO00P01340 B AR Radiator water pipe 1 THBAT-511/SWM125G Y -5 Ji - HiHAv i [ i A8 - - A A i
13 FO00P04122 E IR SRR Thermostat pump hose 1 FHB-511/SWM125G Y -HE R -1 il 35 E He K 32

14 8B0099475 EicEii Anchor ear 2 i -SD650- AN FE AR HI4iE-HOP8-16/27

15 FO00P04119 =K Three way water pipe 1 FHEE-511SWML25GY -7 A7 U HA A8 161 = Tl A A

16 8A0099475 i Anchor ear 2 FHb{-SD650- A HI4i-HOP8-12/22

17 80A0A0872 AR Radiator grille 2 T -RSE50- B A A A% A

18 FO00P00023 R Right, radiator 1 LA -RSB50- A HILAAAS e Bl

19 — KT Water tank cover 1 =Kits

20 8000H1981 140 Anchor ear 2 Z B F-SDB50- AN ARl 47-66-130

21 8000H1298 IR Water tank connecting pipe 1 FHA-RS650- /KA IEHE

22 FO00P01473 K AE Expansion tank 1 EHE-RS125R-IEZAK K FE

23 800040427 K Water bottle cover 1 FHE-RS650-HGE (A )

24 FO00P01785 S Thermal reflective stickers 1 T A - PRI

25 C800067997 12 FE-M5*L12 Bolt-M5*L12 2 A -SSR % 2 T R AE-M5*0.8-CHB-L12- =41 %
26 8000A1281 KT Kettle pipe 1 ZEH4-RS650- I A 2K B




SM125

MOTORCYCLE PARTS LISt

38




W MOTORCYCLE PARTS LISt SM125
F-02 Ei# 885 R RADIATOR ASSY

No Code No T2 NAME Qty | Wklg

27 8H0092249 EitEi Anchor ear 1 B A-SD650- A 454N 4-R96-120

28 C800037140 | ik Foam 1 T E-581A/SW500G Y- 5 R -70*30*5

29 17010011 IR K Water pump 1 KIS J%-19200-118-0000-SWM125 /K ¥ P01 BY- i ARG AAR . WH4E L FLAIHRE 926, M4 10, #PE 7%14.5%1. %7k 6000

30 17220006 TR Z At Water pump axle 1 7K %% %1-19206-118-0000-SWM125 7K A PU/< 1 5L-16 i

31 — FLAIH4PE 926 Shield ring-hole ¢26 1 EEi

32 — IRl Water pump bearing 1 =Kii?

33 — g e Washer 1 Skt

34 72130621 IR Base water pump gasket 1 4%#4-19291-118-0000-7K 7% 2 35 H-SWM125 7K 4 VU 11 BT A f st

35 17240008 I Oil seal, water pump 1 JK 2R M1} -19230-118-0000-SWM125 7K ¥4 PU /< |1 AU-10*22*5/8

36 — £ Washer 1 H

37 — A Impeller 1 H

38 72130625 KR 5 2 Gasket-water pump cover 1 4%44-19292-118-0000-7K 7% it 2 3 #-SWM 125 /K74 DU ] BL-TE A Atk

39 8B0091687 4 Anchor ear 1 FHA-SDB50- A5 HM 1 4 -R96-165

40 72012184 12 }4:-M5*38 Bolt-M5*38 4 42 4:-GB/T16674.1-2016-M5*38-4% 74

41 72012185 12 44-M5*48 Bolt-M5*48 2 1242-GB/T16674.1-2016-M5*48-44%

42 14140035 IKER Water pump cover 1 K 4R #-19252-118-0000-SWM125 7K 74 JU /1 T 2Ll 4L

43 8000A7715 A Fan, water cooler 1 ZHF-SDB50- 7K ¥ 2 KU -VA32

44 €800040717 H B EE-M4 Self-locking nut-M4 4 A -7 FYE 22 E PR BE-M4*0.7-SP6- =A%

45 FOOOP00685 | X 3¢ 4¢ Bracket-fan 1 FHBAF-RSI00R- A S 4245 8¢

46 C60ND02467 | HI7/SAIEME-MA*-L25 | Bolt-M4*-L25 4 TR 75 A 15 Sk B AE -M4*0.7-L25-CH3- =M &

47 €800044240 [ Bl BE-M6-SP7 Self-locking nut-M6-SP7 2 FEHA-7S fE 2 H DR BE-M6*1-CH10-SP7- =41 %

48 CB800062727 | WEf4-M6*L16 Bolt-M6*L16 2 TGS A Z TR AE-M6*1-CHB8-L16- = %

49 U00055134 IEREE M5 Nut clamp M5 2 - e IR BE-M5




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

40



Ul MOTORCYCLE PARTS LISt SM125
F-03 =SJEES AIRFILTER
No | CodeNo TR NAME Q.ty YRR
1 FO00A04512 | =JE#% Aiir filter assembly 1 FHE-511/SWML25G Y -7 1 #% i ik
2 = TIRARUELS Aiir filter element 1 Bk
3 — e R4 Clamp, air cleaner 1 H
4 CFO00P01905 | A& 4k Aluminum alloy plug 1 FH1F-581A/SWE00G Y 45 5 451 1 2k-D8.8-D3-1.20.3
5 8A0092249 | Hfuff Anchor ear 1 % 1-SDB50- A B #1475 -R96-175
6 FOOOP01559 | @& Vent pipe 1 FHME-RS125R-IE A
7 — 24T Screw 4 H
8 = B R Air inlet pressure plate 1 H
9 — TR Aiir filter intake pipe 1 H
10 = T Clip 1 Bk
11 ZE0067997 | #%f2-M5*1-L10 Bolt-M5*1-L10 4 ZHF-511/SWM125GY - 27N fi i 22 it g% -M5*1-L10- =A%
12 FOOOP04800 | fM: &4 Bracket-insurance box 1 T H1E-511/SWM125G Y -OBD/fR I & 32 42-Q235- Hi k- 4
13 C8B00A8421 | &FiiZke-M5-L16 | Step bolts-M5-L16 2 FEAE- NN 24 1 B P84 -M5*1-CH8-L16- =11
14 CBA00A8421 | &M IZHE-M5*L12 | Step bolts-M5-L12 1 FTHAE-G S FTE A TH & MY IE A2 -M5*1-CHB-L12- =i %
15 U00055134 | IZEES M5 Nut clamp M5 1 T - I FE IR RE-MB




- MOTORCYCLE PARTS LISt SM125




D) MOTORCYCLE PARTS LISt SM125
F-04 ZE4 8k FRAME ASSEMBLY

No Code No T NAME Qty | Wklg

1 FO00A04467 IR Finished frame 1 FHA-511/SWMI125GY -4 B2 AT B - HLVK+05 - )+ CPBO6 /5 s o

2 800087243 L7 Needle bearing 2 F R 14-391C/X Y 400-3- [F 47 414k

3 U00046893 WZEE M6 Nut clamp M6 6 TR E-RS650- ¢ E AR EE-MEX1

4 F000A02082 B Rear part, frame 1 L 4-SMB00R-2018 3K -7 42 5 B M J -5 & G- b - BH AR S A0 4R -k DY

5 €800062732 124 M8-L*25 Bolt-M8-L*25 2 TGN FIVE L TH IS A -M8*1.25-CH12-L.25- =4 %

6 800069150 AR Cushion lock plate 1 EH1-RS300R-JFE HAH

7 800033373 oEr Rivet 2 T -RS650- 84T D3.3-L14

8 8R0069138 12 #:M10-L125 Bolt M10-L125 2 F i -511/SWM125G Y- K L A B 1842 -M10*1.25-L125- = #-10.9 24

9 FO00P01286 wWE Bush 2 FHA-511/SWMI125GY - K BIHLAT B4 4t 454 42-D22-D10.5-L.34

10 72012348 12 M10-L110 Bolt M10-L110 2 ZHA-511/SWM125GY - K B B R AE-M10*1.25-L.110- =41 %2-10.9 2

1 €800042022 H BUZEEM10*SP10 Self-locking nut M10*SP10 4 THAF-7NFVE = B BUE RE-M10%1.25-CH14-SP10- = i %

12 FOAOP01348 Jr RS Rear suspension support 1 ZARIE-511SWM125GY - B 2k 52 F 80 Fli- HLbK -+ 8- T+ CPBO6 1/ e #
13 — 77 Bt 3 Direction lock cover 1 Eki

14 8AA059433 i AL Chain guide wheel 2 LR A-SMB00-4 4% 5 [ - R 4 B5-D33-29.5

15 €800063312 K Ball bearing 4 F 58 1LAISWS00G Y -4 4% 5 1) 46 il 7R -VR T4 Bk 6082RS

16 C8A0059434 i el Spacer ring 2 B -SW500G Y-k H-98.25%p12*H1 1.5-= 1 F

1 C60ND02559 IR FEM8*L40 Bolt M8*L40 2 -5 1 S -M8*L. 25-L40-CHB- = 11

18 FO00P02394 M=z 28 Side stand 1 THA:-SML25R-l 52 48-2014 #4640 -HLIN-H L-FHAR AL 4R 22018 3K E4 RS EH
19 FO00P01802 AT Screw, side stand 1 FHA-SMB00-{ 32 48 22 34 1R 4T -M8*1.25-1.25

20 CF000P03052 =2 Benta g Spring, side stand 1 Z i 14:-581A/SW500G Y -l 3¢ 4R35 -2 % 11-L112

21 CFO000P03051 M 5Z 42303 Spring, side stand 1 A F-58LAISWE00G Y - 52 42 #1452, 5%¢ 18-L97

22 FOOOP01247 72 LA L.H. footrest 1 ZH1-RS125R-72 A - 15 -RALI006/ 52 R £

23 FOOOP01246 PaEEti ) R.H. footrest 1 LHBF-RS125R-74 LA IH-H% #:-RALI006/ 5oL R

24 FO00P00138 i Rubber 1 T F-RS650- i 72 HBAIAE i

25 FOOOP00139 B Rubber 1 Z A A:-RS650- F A fifl AR

26 72060170 fial B Pin 2 HiT 318 5145 -390F/X Y400-C-10*46mm




- MOTORCYCLE PARTS LISt SM125




T MOTORCYCLE PARTS LISt SM125
F-04 Z42 5 R FRAME ASSEMBLY

No Code No TR NAME Qty YRR

27 C8A0001815 F#-D16-D10.5-SP1 Washer-D16-D10.5-SP1 2 FE - #4-D16-D10.5-SP1- =%

28 64ND20068 JFC44-L18-THK2.0 Split pin-L18-THK2.0 2 T 4-581A/SW500G Y- [114#-L18-THK2.0

29 800096907 JE R B S Left footrest spring 1 0 F-RS650- i) 7 A 13655

30 800096908 VaE e Right footrest spring 1 FE R S650- i A7 i I 1. 2

31 FO00A02131 T S 48 Right footrest 1 FHA-SMBE00R-75 T 2% 4 )

32 FO00A02133 FE A S 2R Left footrest 1 Z A E-SMB00R- /e 3 -l

33 8A0085928 T A A Hal A Vulcanized right footrest 1 F B A-RS650-Hi AL J5 A5 Fial il

34 8A0085929 A i Vulcanized left footrest 1 T E-RS650-FAk Jm 22 fia ikl

35 CZB0053546 B e Pin 2 Z 581 A/SW500G Y -4id I 44 -96*33.5mm

36 C66ND21308 | 4 Circlip 2 B 14-581A/SW500G Y- E-D11-D5-THKO.7

37 C6BNO021507 | 4%k Steel ball 2 EH+-581A/SW500G Y- Ek-D1/4

38 C800062655 T 0 Footrest spring 2 T E-581A/SWS00G Y - fid 3 25

39 62N115763 HJE Washer 1 FHA-RS300R-H ]

40 800080157 RENHAF IR Engine guard 1 T E-RS300R-K S LB IR

41 €800060898 124 M6*L15 Bolt M6*L15 4 TP P9 7S AT 3 Sk 1B -M6*1-L15-CH5- = A - K 4

42 E000P01648 M5 Side bracket switch 1 F A F-SD650- ST AT %- -2 K 760mm (5 45:k)

43 E000P01117 Tk Magnet 1 F 5 1:-SD650- M 7 48 % Rk

44 C60ND02461 | 124:-M4-L10 Bolt-M4-L10 3 - IS AR Sk B A-M4*0.7-L10-CH3-= 41

45 C8000A8900 J7 T8 Direction lock 1 FHF-581LAISWS00G Y -4 i Bl 27 21 K B+ J7 [ 8+ 80 G

46 8000H0235 PSR Spring pin 1 T -SD650-5H F

47 80A0H1852 ez kT Right passenger armrest 1 T HAF-GMA40-715 T % 1k T--CPBOL6/WE ' 78 {1

48 80A0H1853 ERFIRT Left passenger armrest 1 ZH-GMA40- 72 e %5 5 T--CPBOL6/MEY; B £

49 C60ND02555 | Zi: M8*L20 Bolt M8*L20 4 F - 7S £A [ Sk AR -M8*1.25-L.20-CH6- =

50 C800069056 124 M8*L20 Bolt M8*L20 2 TR 7S VA 2 S -MB*1.25-CH12-L20-= 1 %

51 C8A00B1959 242 M8L*30 Bolt M8*L30 2 FRBAE - N 15 24 T B -M8*1.25-CH10-L30- =4/

52 800043394 £ T Nail 1 ZH1E-RS300R-4T




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

Q)

)

)

)

)

B)) m—T
S

46



Bwm MOTORCYCLE PARTS LISt SM125
F-05 A X2 FRONT FORK ASSEMBLY
No Code No TR NAME Q.ty YrklHR
1 FO00P01300 IR Upper connecting plate 1 FHE-RS125- L EHAR
2 FOOOP00912 J5 WA Plug 1 ZEHAF-SWMA40- 7 [ 26 i
3 8A0069315 LESE Nut 1 FHAF-RS650-77 ) A L T A A R0
4 8A0087717 s Nut 1 ZFAF-RS650- 77 [Fil A 45 K B
5 C8E00B1959 12 M8*L40 Bolt M8*L40 6 TR -GN 1% 22 TR AE-MB*1.25-CH10-L40- = %
6 FO00A01301 HER Lower connecting plate 1 LR -RS125R-J7 [l & Flt
7 FO00P01304 A AT Right front shock absorber 1 T E-RS125R- 44 R IS 23
8 FO00P01305 FERTR Left front shock absorber 1 T -RS125R- 72 R i 2
9 FOOOP04797 M 2 S35 2% Side reflector 2 FE1E-511/SWM125G Y-l [ 1 #8-3C/E3-KM202- A3 5 :E4-3R-023712-4 - 15 T I A s
10 FO00P01591 FHRTF Connecting clamp, handlebar tube 2 EHH-RS125R-FHE K1
11 8A00B1959 12 M8*L30 (/M) Bolt M8*L.30 4 FHAF-1EHE MB*30- =M F
12 800087745 g Washer 2 FRAAT-J7 Tl A - v
13 800087736 0] Washer 1 -1 [E-D40.5-D29.5-THK2
14 FOAOP01012 e B R Left shock absorber guard 1 F B A:-SD650- /2 IR B R
15 FOAOP01013 SRR Right shock absorber guard 1 T HA:-SDB50- 45 R B
16 C8000A8423 B HriZH M6*L8 Step bolts M6*L8 6 TGS M5 A TH B iR A2 -M6*1-CHB8-L8-= %
17 FOAOP01312 T ] AR Oil pipe fixing plate 1 FHAE-511/SWML25GY - 3 3 [ = 4 (T )-PPC- 2 4
18 FOAOP01455 A [ FEAR Oil pipe fixing plate 1 ZHBA-511/SWM125G Y -l Bl i 7€ A (_f)-PPC- A ¢
19 ZA0084658 [ BUZET-M5-L20 Self tapping screw-M5-1.20 2 TR B BURAT-M5-L20- =4 &
20 200084658 I24T-M5-L16 Screw-M5-L16 2 FHA-511/SWMI125GY -1 4T -M5-L16- = %
21 — IR Bolt 4 ki
22 ZB0067997 24T M5*0.8-L30 Screw M5*0.8-L30 2 FFHA-7S £ k1222 MR 4T -M5*0.8-L.30
23 80A093283 TSR Shock absorber ring 2 FH-511/SWM125GY -5 4 #5-PPC
24 C800040718 I M5 Nut M5 2 TEF-7S 22 E BB RE-M5%0.8-SP7- =41 %




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

®=10

\ ]
................................. g
,_
S —
| © « <
|\ 7
00 H0000 0
~i o Pl
N e e e e e e * _\
............................................. |
!
/_
,_ e
| i
fm-|©vﬁ s — 00 @ — i
|
m \
A B
a
o— |
P
lg) o 0 ® & © @ O © o
|
............................................................................................... —
|
/_
,_
,_ B
,_

48



L) MOTORCYCLE PARTS LISt SM125
AR RIGHT FRONT SHOCK ABSORBER
No Code No T2 IR NAME Qty YRR
1 FO00P02053 R T Rod 1 —
2 FO00P02054 AT S 4 Rod support 1 =
3 FO00P02055 AN Externa; pipe 1 —
4 FO00P03634 sk Upper plug 1 —
5 FO00P02060 O MpE O-ring 1 —
6 FOO0P02062 BT S Right fork pin assy 1 —
7 FO00P02063 W Inner pipe 1 —
8 FO00P02064 T PR Fork bottom 1 =
9 FO00P02059 K Lower cap 1 —
10 FO00P03640 HEEMH Bushing kit 1 —
11 FO00P03641 HESEARES Oil seal kit 1 —




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

— H
S JHE L [ m@-w
...................... _\
/| ........................................... _ 1
I E— T
] 00006
e -
_7 ............................................. ]
| T w
| i ‘ m
law = ¢ @ 00 @ 00608
o N

50



L) MOTORCYCLE PARTS LISt SM125
AR, LEFT FRONT SHOCK ABSORBER
No Code No TR NAME Qty YrklR
1 FO00P02053 R T Rod 1 —
2 F000P02054 TREAT S % Rod support 1 —
3 FOO0P02055 G External pipe 1 —
4 FO00P03634 gk Upper plug 1 =
5 FO00P02057 e TENT AR Left fork pin assy 1 —
6 FO00P02058 [i53 Spring 1 =
7 FO00P02040 il Washer 1 —
8 F000P02060 O T O-ring 1 =
9 FO00P02061 T IV Fork bottom 1 —
10 FO00P02059 JR i Lower cap 1 —
11 FO00P03640 HEEM Bushing kit 1 —
12 FO00P03641 L Oil sea; kit 1 —




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

52



L) MOTORCYCLE PARTS LISt SM125
F-06 Jal /B2 S8 REAR SHOCK ABSORBER ASSEMBLY
No Code No FHBIR NAME Q.ty /L KTy
1 FOO0P01311 JEIRE Rear shock absorber 1 B -RS125R-J5 5 2%
2 C800062573 12 H:-M10*-L40 Bolt-M10*-L40 1 TGN A1 2L TR AR -M10*1.25-L40-CH14- =1 &
3 C800042022 H BiZRE M10*SP10 Self-locking nut M10*SP10 1 FERAE-7N 752 A DR RE-M10*1.25-CH14-SP10- = {1 %







Ul MOTORCYCLE PARTS LISt SM125
F-07 ¥ #8\BiHiAF EQUALIZER\TIE ROD
No Code No T2 NAME Q.ty YreltiiR
1 FO00P01592 RERLAT Tie rod 1 T -RS125R- B R AT -H A 4 - FHAR AR 6061
2 €800042781 LI Ball bearing 6 Z 581 A/SW500G Y -2 2 7T il & -HIK 2020
3 €800032065 diES) Oil seal 8 581 A/SW500G Y -4 42 i 31 -D26-D20-SP4
4 Y000B0240 LAl Tie rod shaft 1 i E-RS300R-124] -M12*1.25-D12-1.122
5 C8000B0241 L ETV R ES Tie rod bushing 2 FH-SMB500/581A/SW500G Y - i i #+f 45-D22-D12-L45
6 FOO0P01593 Hyta Equalizer 1 T -RS125R-H1 38-45 4 42-Wi b BHARAR 6061
7 C800032064 T Ball bearing 1 T 1F-581AISWE00G Y- = @144t il & -HK 2016
8 YA00B0240 R Tie rod shaft 2 E i 4-RS300R-#84] -M12*1.25-D12-1.103
9 €8000B0288 =it Tee bushing 4 FH-SM500/581A/SW500G Y - = 38 #+f £-D20-D12-L30
10 €800042023 IR BE-M12 Nut-M12 8 FHAR-7S M2 E BUREE-M12%1.25-CH18-SP12.5- = %
1 C8D0062797 12 H4-M10*L47 Bolt-M10*L47 1 TN IS A L TR FE-M10%1.25-CH14-LAT- = B
12 C8000A4431 RS E Bush-rear shock absorber 1 F i -SM500/581A/SW500G Y-J k& T 223444 £5-D20-D10-1.25.2
13 C800042022 H BitiZRE M10*SP10 Self-locking nut M10*SP10 1 TSR [ BUE EE-M10*1.25-CH14-SP10- = &







W MOTORCYCLE PARTS LISt SM125
F-08 *FX4HE& FORK ASSY

No Code No T NAME Q.ty YRR

1 FO00A01306 Ja X Rear flat fork 1 ZHF-RS125- 5 1 XA K

2 — X EME Flat fork buffer sleeve 2 Bk

3 — E R Needle bearing 2 H Al

4 — FX M E Left buffer bushing of flat fork 1 Sk

5 — P AR E Right buffer bushing of flat fork 1 Ekit?

6 €800071623 IERE M16 Nut M16 1 TIAE-T X 8 £ -M16*1.5-CH22-SP15-i£ 75 &

7 €800032388 “F#4-D26-D17.2-SP1.5 Washer-D26-D17.2-SP1.5 1 T F-F4-D26-D17.2-SPL.5- =

8 C8C0061121 L -M8*L50 Bolt-M8*L50 2 THAE-7S 1 s 1842 -M8*1.25-CH10-L50-= i %

9 €800017810 ANASKIZEE M8 Nut M8 2 A7 1 kMR RE-M8*1.25-CH12-SP8- = i

10 C800008536 “F-#4-D13-D8.4-SP2 Washer-D13-D8.4-SP2 2 FHE-F#4-D13-D8.4-SP2- =11

1 FAO0P00173 P X Axle, rear fork 1 ZH:-RS300R-T- X Al

12 8000B1166 ETER Tube guide ledge 1 TR A-391CIXY400-3- T F 4k

13 €800020536 F ZU24T-D4.8*L13 Screw-D4.8*L13 5 FTAAE-7S H S F 24T -D4 8-CHB-L13- =4k

14 C800069282 BIAATE-95.25%T*p14¥H4.8 Flanged Bush-¢5.25*p7*p14*H4.8 2 T -SW500G Y -El 4 £2-05.25 % 7*14*H4 8- = B
15 FO00P01358 S AFR Chain inner guide plate 1 F i F-RS125R-4E 4% P PR

16 FO00P00595 BESRANTIR Chain outer guide plate 1 i 4-SD650-4% Sk SN Bk -2 kL - B A

17 C800062731 J24E-M6*L45 Bolt-M6*L45 1 LA -GN FE L TH IR AR -M6*1-CHB-L45- = 1 %

18 €800044240 H 92 £E-M6-SP7 Self-locking nut-M6-SP7 1 TAE-7 % 22 [ R BE-M6*1-CH10-SP7- =1 %

19 C800062795 12 4:-M8*L50 Bolt-M8*L50 1 TGN L 22 THIR A -M8*1.25-CH12-L50- = 1 %
20 €800043928 12 5E-M8 Nut-M8 1 TNV E DR EE-M8*1.25-CH12-SP8.5- = i ¥
21 8000H1320 L SARS Protect clip-chain 1 Z i A-SD650-4% 2k SN HR - k- 2 £

22 C800067997 JEHE-M5*L12 Bolt-M5*L.12 2 FTHRA- I SN 10 22 TR AE-M5*0.8-CHB-L12- =i %
23 C800036137 F-#-D11-D5.5-SP1.5 Washer-D11-D5.5-SP1.5 4 T -F44-D11-D5.5-SPL.5- = %

24 FO00P01344 B Chain box 1 FH1E-RS125R- &

25 FO00P01904 V448 -D5,5-D14,8-SP1,5 Washer-D5,5-D14,8-SP1,5 1 T -511/SWM125G Y -F- 4[] -D5.5-D14.8-SP1.5- =%
26 C8A0069282 W E-95*T*14¥H7.8 Bush-g5*¢7*¢14*¥H7.8 1 B AE-SWB00G Y -H1E-05*97*014*HT7.8- =4 %







MOTORCYCLE PARTS LISt

SM125

F-08 ‘¥ X 4H4& FORK ASSY

No Code No F IR NAME Q.ty Ykl

27 C8C0067997 | IEHE-M5*L20 Bolt-M5*L.20 1 TEBAF- BN 152 W AR-M5*0.8-CHB-L20- = %2
28 8000H3033 | il £ Jy Oval-shaped washer 7 T E-RS650-FHILH

29 FOOOP01334 | #1585 Chain bar adjuster 1 FHIF-RS125R- 1 HE 4k M 1T 8- 405 - PR AR SR AL R £
30 800096944 | eI A% Chain bar adjuster 1 FEHRA4-RS650-75 2% 1 5 A- AR & <

31 — SR AR Plain fork needle roller bearing 1 Sk

32 = B ayicl Seal ring 4 =Kiis







@ MOTORCYCLE PARTS LISt SM125
F-09 F& KFFx HANDLEBAR AND CONTROLS

No Code No TR NAME Qty | WA

1 FOO0P01288 | FHuf Handlebar 1 THE-RS125-FA0 e

2 FOO0A01655 | i/l 14z & Throttle control box 1 FRHA-SM125- 5 5 T4 ) B S B

3 800076688 Fi TR Rubber,right handlebar 1 Z R -RS500-47 FALKE

4 800076687 F T Rubber, left handlebar 1 Z ¥R 4-RS500- 42 F AR

5 8000B1927 pTE Throttle cable 1 ZHAF-RSI00R-H I JHL 2R

6 FOO0P01292 | B&#EF-Hi Clutch lever assy 1 T -SM125- B A % T s K

7 FOOOP01293 | A ER Clutch cable unit 1 ZHAF-RS125R- B A A hi R

8 FAOOPO1471 | ZcJEtiliE Left rearview mirror 1 T -SDB50- 7t J ML

9 FOOOP01471 | A Ja#%E Right rearview mirror 1 Z 5 14--SDB50- 45 Jim F

10 8000H1173 | ZEFFFK Left handlebar switches 1 B F-RS650- /2 F I R-2i K 720

11 8000H1174 VEED IS Right handlebar switches 1 FHB-RS650-47 F I -2k £ 720

12 8000A1074 | HRMHkHH Rubber pin 1 LR A-RS650-1% i

13 — kit Clutch micros witch cable harness 1 Esto

14 — H BT O HL B Brake micros witch cable harness 1 FL

15 FO00A02943 | #"F-4l1F Hand guard kit 1 REAE-SM125-1 T B4

16 FOOOPO1656 | 5/ J4%HlE Throttle control pipe 1 EHRAE-SM125-715 | T

17 C800071578 | HRIKALA 2 A A-581A/SWB00G Y TR FL AT - LB 70* 55 & 8




E-Tu MOTORCYCLE PARTS LISt SM125




Bum MOTORCYCLE PARTS LISt SM125
F-10 RIE4ER\E#EER B FRONT FENDER\REAR FENDER ASSY
No Code No T2 NAME Q.ty YRR
1 FOAOA03015 ALY Seat assy 1 T HA-SM125- A4 34 1 R,
2 — A JREEAG R Front seat rubber pad 1 Bk
3 FOAOP02255 EE Front fender 1 FHE-511/SWML25G Y -Hii £ 8 Hi -PPC- 2 £
4 FO00P02259 SRR Rear fender 1 ZA4-SM500- 5 424 e B -PPC- 2 ¢4,
5 C60NDO07335 PI7SFIE R M6*L16 Bolt M6*L16 2 T 7S A I Sk R A -M6*1-L16-CH5- =1 %
6 FO00P02257 KT H it = Headlamp fairing 1 B A-SM500- K AT #Eift B2 -PPC-H
7 €800069429 " 2% i /8 -D9-D7-THK4.8 Bushing-D9-D7-THK4.8 8 FHRAF-SWE00G Y -Fll 41 -7 *99*¢ 16*H4.8- =11 %
8 8000A6644 (IEEV SRS Bracket-front fender 1 F 3R A-RS300R-5-fi il [ 5 F
9 FO00P02261 45 JE R Right rear side panel 1 R A-SM500-45 J5 AR -PPC- T 1
10 FOOOP02265 12 AR Left rear side panel 1 R F-SM500- /£ J5 AR -PPC- B
11 C800062728 124 M6*L20 Bolt M6*L20 4 LA -GN FE L TH IR AR -M6*1-CHB8-L20- = 1 %
12 €800048814 “F-#4-D18-D6.4-SP2 Washer-D18-D6.4-SP2 4 F - #4-D18-D6.4-SP2- =1
13 C800069149 BT Washer 2 F B 1E-581A/SWS00G Y - 4l 1] %2254 34 ] -D15.5-D9-THK 1-PC
14 C8A00A8421 B iEkE-M5*L12 Step bolts-M5*L12 4 A SN 2 T B PR E-M5*1-CH8-L12- =11 F
15 8000H1917 AL ET Seat lock catch 1 FHAE-SM500- #4541
16 CF000P02267 72 I 5 Left panel thermal reflection Decal 1 E 581 AISWS00G Y - 77 B #4555 i A
17 FO00P02746 J5 ISR Rear inner mud retaining 1 FHAF-SM500-f5 N £ i-PPC- 8 £
18 C8A0069429 BiA4TE-97*09*16*HS Flanged bush-¢7*¢9*p16*H8 2 ZH-SW500G Y -FHL A -9 7*99* 9 16*H8- = F
19 C60ND02509 M 7S RS M6*L20 Bolt M6*L20 2 TP 75 A 7 Sk A% -M6*1-L20-CH5- =
20 CB60ND02505 AN FIERE M6*L12 Bolt M6*L12 2 A~ A 7S S [ Sk AR -M6*1-L12-CH5- = &
21 C62ND15549 “F#4-D18-D6.4-SP1 Washer-D18-D6.4-SP1 4 FH-FH-D18-D6.4-SP1- =4 %
22 C800062727 124 M6*L16 Bolt M6*L16 2 TN F i 2 TR AE-ME*1-CHB-L16- =i %
23 8000H3018 T R = 4 Bracket, rear license plate 1 T AE-GMAA0- i FE M 22 B R
24 FO00P02278 EEN & Rear fender supporting 1 ZEHA-SMB00- 4 25 AT i 22 25 SCHERR -PAG+IE 2
25 — g Washer 2 H
26 = JERE Nut 2 H i




E-Tu MOTORCYCLE PARTS LISt SM125




(al) MOTORCYCLE PARTS LISt SM125
F-10 AT4ERVEEER SR FRONT FENDER\REAR FENDER ASSY

No Code No T LR NAME Q.ty | ¥rklhid

27 FOO0P04798 J5 IS4 Rear reflector 1 ZHAE-511/SWM125G Y- [ St #5-KM210-\IE 5. E4-3R-023327- J-f e 45 A%

28 800088602 TR 5 Fixing tape 2 T A-SMB00- A AT He it 52 388 1 ] 5 J 7y

29 FO00P02786 AT SR Right armrest support plate 1 FHAE-SMB00-45 SHER-= M %

30 FO00P02785 FEARTFSHEMR Left armrest support plate 1 ZHA-SMB00- 72 3 FEAR-= A0

31 FO00P02726 T ] E e Tubing clamp 1 FEAE-SMB00-1 1l 3l ik B 2k S5 [E 52 % -PA6

32 800069551 N Small fender 1 Z B E-SD650-/ NS IR

33 C8A00A8421 B ERHE-M5*L12 Step bolts-M5*L12 2 TR G IS VLA TH 6 B IR -M5*1-CHB8-L12-= i %

34 U00055134 2 EEIE M5 Nut clamp M5 2 T - MR RE-MB

35 €800044240 H B 5E-M6-SP7 Self-locking nut-M6-SP7 2 THAE-7N FE 2 B PR RE-M6*1-CH10-SP7- =40

36 C8A0037283 H BUig4T-D3.5-L13 Self tapping screw-D3.5-L13 2 FHM-1 T B BT -D3 5-L13-= 4




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—




D) MOTORCYCLE PARTS LISt SM125
F-11 WAMMESH S FUEL TANK\FUEL PUMP COMBINATION

No | Code No T2 NAME Qty | ¥kHid

1 FOOOP01258 | % Fuel tank 1 F 3 -SMB00-7H 41 - k- £

% 4F -16250-511-0000-511/SWM125G Y- it 2% i i - 717 1A JE 5% -300Kpa-6*o6- 40 3R X ik 1K - JE P 3% 2 3k - 17 FA TN 24 i A B - % 1R
2 FAO0P01365 | #RiHIZE Fuel pump 1
PW3004/MOTION

3 — TR i 2 2 Fuel pump washer 1 Sk

4 8E0091687 | i Anchor ear 1 FHAF-511/SWM125G Y - AN A9+ 4ifi- D 13- A3 it 232t vl it P

5 C8K0067997 | #Bf%-M5*L14 Bolt-M5*L14 6 TGS F I 22 TR AR -M5*0.8-CH8-L14- = %

6 FOOOP04514 | R High pressure oil pipe 1 T -511/SWM125G Y -7 - 2 B A i i 2

7 C800055241 | PI7/SAYLkIZHE M6*L20 | Bolt M6*L20 1 T 7S AUTK 8L -M6*1-CH5-L20- =

8 C800066238 | #%& Bush 1 Z 14581 A/SW500G Y45 £ 401 Sk 4 £-D20-D10-D6.5-L12

9 FOOOP04738 | iifEmcd = Fuel tank cover gurd protective cover 1 E R E-511/SWM125GY -4 75 56 i b 2

10 FOO0A02664 | Mi%f Fuel tank cap 1 Z 3 4--RS300-ih 4 5 -E4 RS

11 FOOOP04412 | JRVMIETH#% Filter 1 T -G MA40-FR I I - (1 4

12 C8T0068873 | MR Rubber tube 1 ZA1-581A/SW500G Y14 1% -D5*DI*L 6 20- 14 7 21 Bk e

13 C60NDO7335 | W7/SHlEfE: M6*L16 Bolt M6*L16 1 T PN A [ Sk 8L -M6*1-L16-CH5- = &

14 C8000A5678 | #1%& Bush 1 ZH 1581 AISW500G Y45 £ 44k J 4+ £ -D20-D6.4-SP7.5

15 U00055134 | IEREJE M5 Nut clamp M5 2 - B IR BE-M5

16 800061362 | gk Rubber washer 1 FHRA-SMB500-7ih 48 il 22 A5 I 2 él-D27-D12-SP5

17 820092249 | Hufik Anchor ear 2 T A-SM125- 45 4918 4t -R96-125

18 8000B0647 | JHAHZEM K il tank buffer rubber 2 Z i A-SMB00-ih 4 5 2 34K -926*L12.2

19 C8B00A0680 | #H&4:hwE Aluminum alloy spacer ring 2 F il 1E-58LA/SW500G Y-45 4 4 [E-D10.5-D6.5-L.3

20 8A0061362 | F4ftk Rubber washer 2 FHA-SM500-1Hh 48 = 222545 e 24 e -D27-D12-SP2.5

21 C800037745 | HXMUIZ%EI-D5.5-L19 Self tapping screw-D5.5-L19 2 T+ B BEET-D5.5-L19- =k

22 FOOOP02272 | A& Right fuel tank cover 1 Z i -SMB500-H 4F 45 47 52 -PPC- 22 £

23 FOOOP02269 | JHiAH /-4 5 Left fuel tank cover 1 AR AF-SMB00-iih 4 /37 52-PPC- TR {4

24 FOO0P02828 | #RJkc#r st Rubber shield 1 FHE-SMB00-J4 i SR AR i B

25 8H0092249 | a4k Anchor ear 1 i At-SDBE50- A Fh4N i 4 -R96-120




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—




MOTORCYCLE PARTS LISt

SM125

F-11 WABREEHE FUEL TANK\FUEL PUMP COMBINATION

No Code No T2 NAME Q.ty Yretiik

26 C8000A8421 | &KITIZAE-M5*L8 | Step bolts-M5*L8 8 TN TS AL G W I8 -M5*1-CH8-L8-=
27 FOOOP04515 | 7y iM% High pressure oil pipe 1 T 4-511/SWM125G Y -7 - BATH ik JE-25 2t vih 2%

28 C8A00A8421 | &M iZfe-M5*L12 | Step bolts-M5-L12 2

FERAE-MG S 22T G B R ke -M5*1-CH8-L12- = %




24

70




W MOTORCYCLE PARTS LISt SM125
F-12 HS &4 EXHAUST SYSTEM
No Code No T NAME Q.ty YreltiiR
1 FOO0A04516 | RiHF<E Front exhaust pipe 1 FEE-511SWML25GY - FiTHET - AN -1 fil it - A= £
2 FOOOP04811 | Ji75 #&faifAk Exhaust muffler pipe 1 FHBA-SWML25G Y -1 75 4 i 44 i e B A3 S R €2- 2 i A T v T Ak LR € - g e 25-316 AN ANl A T e
3 800048802 Tk Anti scalding mushroom rubber head 1 T A -SMB00- 12 A 575 A0 B 1 sk
4 8000H2219 MEDEE5ick i Straps,exhaust muffler 1 Z R 4-RS650-/ N1 47
5 8000H1864 HBE Shroud for spectral AA 1 ZHE-RS650-/N BB E
6 31350185 SRR Oxygen sensor 1 HLIE 35 --20880-582C-0000-4 1% /8 #%-582C/SWM400-4B- K #7 71-M12*1.25-F7 K- 480mm-%4 5 471K 28488580
7 FOOOP01374 | HE k% Exhaust flange 1 Z P IE-RS125R-HEA I 22 - R4
8 FOOOP01375 | 4% Bush 1 THE-RS125R-H4 £5- AN 54K
9 FOOOP01376 | #4[& Washer 1 F i 4-RS125R-H [l -4 A 4
10 C800069056 | #F#%: M8*L20 Bolt M8*L20 2 TN G S R S TR A -M8*1.25-CH12-L.20- =4 %
11 8000A1239 G Spring 2 ZH1E-RS300R- 5
12 800089302 TH AR LR H-shaped rubber for muffler 1 F i -RS650-HE A I 75 i-D=30-22-12-1.=3+10.5+3
13 8CO0AT7729 T S A Muffler rear mounting bush 2 F 0 4-RS650-F Pl
14 C8E0067545 | #Z4:-M6*L40 Bolt-M6*L40 2 FERAE-M N 12 I RAE-M6*1-CHB-L40-= M %
15 800022271 W Washer 2 FH-RS650- 24 B -D20-D6.4-THK1.5
16 8000H0064 HETE T2 Tapered H-shaped rubber 1 FEEBE-RS300R-BE A B (LK)
17 8000B0263 4 SR e Muffler front mounting bush 2 E ¥ 4--RS300R-F [l
18 C800044240 H BiiZ RE-M6-SP7 Self-locking nut-M6-SP7 2 FTHBAE-7N FE 24 B BE BE-M6*1-CH10-SP7- =1 %
19 FOOOP01525 | HESE P iR Heat-protecting cover 1 T F-511/SWM125G Y -HF S B B2 i -#5 :-CPBO16/ ¢ B (4
20 800055703 P 7S B 1 SR MR M6*L14 Bolt M6*L14 6 T A-RS650- T FURET-M6*1-L.14
21 U00046893 1ZREIE M6 Nut clamp M6 6 FH-RS650- B IZRE-M6X1
22 800035112 Y25 AP Insulating washer 6 ZH-RS650-44 2% 14 El-D14-D5.5-THK2
23 62N115504 | #[E Washer 6 F ¥ -RS300R-#4 8 -D12-D6.4-THK1
24 FOOOP01526 | fAfAKl MR Anti scald plate of muffler barrel 1 F 0 -SM 125~ 75 A A A =2
25 FOOOP04519 | filtfi R AR Catalyst anti scald plate 1 T AF-511/SWM125G Y -l 7 2 - 1% 12 -CPBO16/MEY: B {7







@ MOTORCYCLE PARTS LISt SM125
F-13 BBEHIZIZESAS COMBINATION OF FRONT LIQUID PRESSING PUMP

No | CodeNo FHMER NAME Qty | Yyeid

1 - B WS SR H A Combination of front liquid pressing pump 1 Sk

2 — Il B2 A [ 5 B Fixed block of front brake pump seat 1 S

3 — AU Zh T4 Front binding handle 1 i He

4 = CBS %% CBS upperpump cover H

5 — (IEEPIERSISS Front brake pump switch 1 i H

6 — A Zhim Front brake oil pipe 1 Sk

7 - TSN EIRET Brake pipe screw 3 E

8 — ] Washer 6 =k

9 — Ji il B Rear brake oil pipe 1 i H

10 — A Bolt 2 =k

11 FO00P01597 JH AR AR S Speed sensor bracket 1 L -RS125R-H B {4 Kk 4 7 4

12 C8E00B1959 | #Zf%: M8*L40 Bolt M8*L40 2 THBAT-IMZIN A 12 IR AE-M8*1.25-CH10-L40-= 1 %

13 — AT SR8 Front brake caliper 1 =Kits

14 — H Bl A Pad set, front brake 1 o

15 C800017810 | 7Sffi=kiREE M8 Nut M8 1 T -7\ A AR BE-M8*1.25-CH12-SP8- = {1 F

16 €800071578 | FRfizdLay 2 Z A -581A/SWE00G Y -H4 4L 47 - L B 70* 95 8




SM125

MOTORCYCLE PARTS LISt

VZ



@ ) MOTORCYCLE PARTS LISt SM125
F-14 CBS % CBS SYSTEM
No Code No TR NAME Qty | ¥kliR
1 — Ja B AR Sk Rear brake pump assembly 1 EKits
2 FO00A01574 CBS#4; CBS system 1 R 4-SM125-CBS il 5 R4t ik B
3 — CBS Ja il i & CBS rear brake oil pipe 1 Skt
4 — CBS R il Zhi & CBS front brake oil pipe 1 H He
5 - 154 Bolt 2 Ekifs
6 = Y Bolt 1 H
7 — JEHIETT R Rear brake switch cable 1 Sk
8 = g Washer 8 e
9 — Ja I BhiH Rear brake caliper 1 =kt
10 = AR 5 Qil cup cover 1 Sk
11 FOOOP01568 | CBS#i T CBS cover 1 F#1F-RS125R-CBS i T
12 FOOOP01569 | CBS #R T CBS plank 1 EH4-RS125R-CBS X 1
13 800069282 | #HilteE-¢5.25%¢T*p14*H4.8 Flanged Bush-¢5.25*¢7*p14*H4.8 2 FHRAF-SW500G Y -FHI A £2-95.25%9T*0 14¥H4.8- =4 %
14 U00055134 | #EAERMS Nut clamp M5 2 T - I SRR BE-MB
15 C8A0067997 | IZH#: M5X16 Bolt M5X16 2 FEAT-IM N 152 W AR-M5*0.8-CH8-L16- = %
16 CB800062731 | WEf4:-M6*L45 Bolt-M6*L45 2 -GS A Z R AE-M6*1-CHB8-L45- =i %
17 8000A7634 S5 EE R Rear brake arm assembly 1 EHH-RS300R- J il 51 B Ak K,
18 8000H5148 il B AR Brake pedal spring 1 T E-RS125- il Bl B AR 555
19 800022551 0 Zu[E O-ring 2 T -0 - [E-2056-T1.78-D14-(NBR)
20 Y00055902 | 4 Bolt 1 Z D E-RS650- 5 il 3 B 2 4 8 4
21 8A0069125 | R4 Limit wheel 1 FHA1-RS650- /5 i B0 IRAL e
22 C800055241 | HI/NAVLKIRFEME*L20 Bolt M6*L20 1 TIPS DR IR 4 -M6*1-CH5-L20- =1
23 8000A7635 B HERT Brake push rod 1 ZHA4-SMB00-Hl| B FEAEAT-M6*44.4
24 8A0076055 | BRJEHEL Ball joint 1 B F-SMB00-1 B R TE4% Sk -M6
25 73032691 JETE S Fuel filter bracket 1 AR IE T 4% 3 58-511/SWM125G Y -5 4:-CPBO16/M ) £,
26 C800062727 | 2kt M6*L16 Bolt M6*L16 1 TN F TR 24 TR A -M6*1-CH8-L16- = 4 F




SM125

MOTORCYCLE PARTS LISt

76



MOTORCYCLE PARTS LISt

SM125

F-14 CBS &4t CBS SYSTEM

No Code No T2 NAME Q.ty YRR

27 C800062726 1R -M6*L14 Bolt-M6*L14 2 A -GN FE L THRAE -M6*1-CHB-L14- = 1 %

28 — Ja il Rear brake pad set 1 Bk

29 10000054 NT7 82 6-M6*1-CH10-SP3 | Nut-M6*1-CH10-SP3 1 -7\ 7 HERE-M6E*1-CH10-SP3-Hil ShfE I TR - =4
30 C8000H1412 #4[&| D10,5-D25-SP2 Washer D10,5-D25-SP2 1 FHAE-F#4-D10.5-D25-SP2- = 1 %

31 800056783 LA Ribbon 2 F 581 AISWS00G Y- KL H-142*3.6







Bum MOTORCYCLE PARTS LISt SM125
F-15 A% FRONT WHEEL

No Code No TR NAME Qty YrklR

1 FOBOA01600 ATEe Front wheel hub 1 Z S S125- Hif 4 38 e Fl- T 2 -t 0, 4 AKAE

2 — (IEASESES Front wheel neck bush 1 Sk

3 — g e EELE] Front wheel support ring 1 EkH

4 = LS Bearing 2 Sk

5 — eEEy Oil seal 1 H i

6 FOO0P01603 GIEA Front brake disc 1 FHR-SML25R- R il 34

7 72012198 B LR iE-M8*25 Bolt-M8*25 9 BRAE- I 7N A B By A B AE-MB*25- = I R B

8 FOO0P01378 FERLRY Left brake disc protection 1 LEBIF-SM125R- 72 il Zh 2 4P -5 5 - B IR JR €
9 — eEEy Oil seal 1 H i

10 FOO0P01604 (ELVRES Left bush, front wheel 1 THAF-SM125R- T4 22 AT B 48 4 8- BHIRAR

11 FOO0P01605 ki Axle, front wheel 1 Z i A:-SM125R-Hi 64l

12 FO00P01324 RS Hdge: Axle, front wheel bolt 1 F B A-RS125R- i 46 HidgAe

13 FOOOP03609 AT ke g Front tires 1 FHE-SM125- i %8 i-110-70/17

14 FOO0P02550 SITHE Valve 1 ZEAE-SM125-S | THE-H + 51




SM125

MOTORCYCLE PARTS LISt

—
SWM
~—

<
-

S




@ MOTORCYCLE PARTS LISt SM125
F-16 5% REAR WHEEL

No Code No T2 IR NAME Qty YRR

1 FOBOA01606 | Jm#t%t Rear wheel hub 1 F I F-SS125- 5 40 B L F - SR -5 L B AR

2 — Vet atdin Rear wheel buffer glue 5 Bk

3 — O R O-ring 1 H Al

4 — JEHBNE Rear wheel hub neck bush 1 kit

5 — JE RS Rear wheel support ring 1 Sk

6 — R LS Buffer oil seal 2 Bk

7 FOOOP01612 | ZEiik Buffer body assy 1 FHAE-SML25R-25 A

8 FOO0P01613 JE A% Rear disc brake plate 1 Z i 1E-SM125R-Ji il 8l 45

9 72012198 B AR kE-M8*25 Bolt-M8*25 3 BRRE- A /N B I R R -M8*25- = B R
10 FOOOP01349 | 4%t Sprocket 1 3 4-511/SWM125G Y- 4645 4X-428-54 - =1 %
11 ZF0062797 | #24TM10-L30 Screw M10-L30 5 EHE-IR5T-M10%1.25-L.30

12 FOOOP01614 | Jeke/itd% Left bush, rear wheel 1 EHA-SM125R-J5 5 /2 4t B4R & - TR AR

13 FOOOP01615 | Jakehitt% Right bush, rear wheel 1 FHRAF-SM125R-f5 $e 45 B - A &-BI AR

14 FOOOP01333 | Ja%b#h Axle, rear wheel 1 F B 1E-RS125R- 5 4l

15 C800093072 | M#E}F-M20*1.5-CH27-SP15 Nut-M20*1.5-CH27-SP15 1 - 5 MR BE-M20*1.5-CH27-SP15-15 72 %
16 FOOOP01611 | ZEiiifktdE Rear wheel buffer liner 1 T EIF-SM125R-JE 22 i A Ao - AR - FH AR AR
17 FOOOP02550 | “<IJH% Valve 1 ZHAE-SML25- 1T HE-4+ R

18 FAOOP01335 | #E% Chain 1 FH1F-511/SWM125G Y- T 2% -428H-136 7
19 — Al Bearing 2 H

20 = JE R 2 i K Rear sprocket buffer bearing 1 Ekiis

21 FOOOP03610 | Jm#EHA Rear tire 1 ZHAE-SML25- f5 4 /iR -140-70/17




- MOTORCYCLE PARTS LISt SM125




@ MOTORCYCLE PARTS LISt SM125
F-17 {(R\#¥ R4 METER\CORNERING LAMP

No Code No TR NAME Qty YrklR

1 C8000A8900 SRR Ignition switch lock 1 ZHF-58LAISWB00G Y -5 Bl & Bl B UK B+ 77 ) B+ L

2 C8000A8900 Hik Key 2 T EBIF-581A/SWE00G Y- i Bl ki KB+ 7 [ B8+ it

3 — BT RIA YA B Latch switch ring nut 1 H

4 FOO0P04523 BES Meter 1 FEIF-511/SWM125GY -5 - JE2 -7 78 /R AR CAN Bt -7 AR 7R - Ay USB

5 FO00A04524 eSS T U354 Bracket-meter 1 FHAF-511/SWM125G Y -4 K K HE-PA6-7F USB $2 11

6 800095128 TR H-shaped rubber 3 F R F-SD650- T fk-015.5%¢p18.2-H9.5

7 C8000B1774 FINAT E-914%07*05.25¥H10 Flanged Bush-¢14*¢7*p5.25%H10 3 T -SW500G Y -EL A £-014%07*¢5.25*H10- = %

8 C8A0067997 12H#: M5X16 Bolt M5X16 3 TEBIF- NN A 15 22 [ W8 E-M5*0.8-CHB-L16- = %

9 €800069282 FILHTE-95.25%T*p14*H4.8 Flanged Bush-5.25%¢7*¢14*H4.8 1 ZHE-SW500G Y -FlliZL A £-95.25%¢T*914*H4.8- = %

10 C800067997 IEAE-M5*L12 Bolt-M5*L.12 1 FEMF- MBS fTE 2 5 HE-M5*0.8-CHB-L12-= it &

11 E000P04507 BT Cornering lamp 2 T E-511/SWM125G Y - 45 il 2 J& §4 1747 -LED- B B A K- BE AT B2 -28 K 165-11% 0.564W
12 E000P04508 R[] AT Cornering lamp 2 T AF-511/SWM125G Y- 2 Hii A7 & 4% 1)} -LED- B i A4 3% B T BB-25 K 165-15% 0.564W
13 E000P04801 AP Flash relay 1 FRAF-511/SWM125G Y- (A St 4k H 25 - H 7~ -y BT S om-A% @ Th 3R 0.6%4

14 8A0099652 L Sensor 1 F A F-RS00R-Hf i 14 1k

15 800092668 BIRFL A Rubber clamp 3 FHA-440GM-RE i A -L=25




- MOTORCYCLE PARTS LISt SM125




Bum MOTORCYCLE PARTS LISt SM125
F-18 E£2&4 MAIN WIRING HARNESS

No Code No T LR NAME Q.ty Yrwlithid

1 E000A04506 FL Main cable 1 FH-511/SWM125GY - T 26 -1 /R R 4

2 8000A1053 TR Foam pad 1 F 5 1E-RS300R- Tl T 24

3 800056444 £ Ribbon 6 F 581 AISWS00G Y -H kL H7-188*4.8

4 CEO000P02092 HIREXT Headlight 1 F S A-581A/SWE00G Y- A AT St i-LED-26 K 130-2% 12V/14W/6.5W/0.7W
5 8A0060283 %k Main line clamp 1 F R -SD650-2k 3

6 E000A00026 AN Horn 1 T AF-RS650- Ml W\ ik B H 44 L Pk -DL122-E4-000422

7 31070194 &t Battery 1 & HIB-12V/I6AH(10HR)- 4= S 447 1 A LK -113*70*105- /2 £ 4 1E
8 C60ND02487 PI7S FTEAE-M5-L20 Bolt-M5-L20 1 TR 75 1[5 Sk 4842 -M5*0.8-L.20-CH4- =

9 C8A00A1051 BIRE T Rubber pipe 1 ZH1F-58LAISWS00G Y -#4 ik # bt -D5*D10*L15- K KT 22 e i 47

10 8000H0159 HIf S48 Bracket, battery 1 FHE-SM500- i ith 32 42-PAG+IK 4F

11 8000A6484 KAT 340 Headlight bracket 1 T E-RS300R- K AT S 48

12 800080254 PR Ground wire 1 T HAE-511/SWM125G Y- 25 HiL it 2R 8- 15k 2k

13 8000B0253 ek Ground wire 1 ZHA-511/SWM125GY - R SIHLIE B 42 42 -5k 2%

14 800080826 IEHR R Positive electrode cable, battery 1 FHAE-51USWM125G Y- 25 HLjth IE M7 2%

15 80A050005 LA Ribbon 2 ZH:-391CIX Y 400-3- L4

16 E000P02437 Ik HLEE Starting relay 1 R :-SD650-HE B 4k H 2%

17 — WEAT Screw 2 Sk

18 C8A0037283 [ B84 -D3.5-L13 Self tapping screw-D3.5-L13 4 FAE- 5 B BURET-D3.5-L13- = %

19 10000003 AT 2% Taillamp adapter line 1 FH-581AISWE00G Y -2 4T s B2 44 - [ Y

20 800095128 TR H-shaped rubber 2 ZH#F-SD650- LFIK-915.5%¢18.2-H9.5

21 C800062727 1242 M6*L16 Bolt M6*L16 2 TEAE-MG N 5 22 TR AE-ME*1-CHB-L16- =11 %

22 C8000H1735 FIAATE-06.2%08*p14*H10 Flanged Bush-¢6.2*¢8*@14*¥H10 2 FHRA-SW500G Y -FHI A B-96.2*¢8*14*H10- =1

23 C8000H1418 BAT Taillight 1 T :-581AISWS00G Y- 4T K,

24 800056783 €k Ribbon 2 FHF-581A/SWE00G Y2k 4L -142*3.6

25 32090077 FELHRAT S5 A License plate lamp 1 Ji5 LI AT -35420-306E-0000-306E/X Y100-7A-£; K 350mm

26 €800040718 M5 12 R} Nut M5 1 THA-7S 152 H BUR EE-M5*0.8-SP7- = B




SM125

MOTORCYCLE PARTS LISt

—
SwWwmMm
~—




MOTORCYCLE PARTS LISt

SM125

F-18 4848 MAIN WIRING HARNESS

No Code No T LR NAME Q.ty Ywlithid

27 C60ND07330 PI7S FTIEAE-M5*-L16 Bolt-M5*-L16 1 FHAE- 7S A ] L1 A2 -M5%0.8-L16-CH4- =11 %

28 = JT Light bulb 1 H i

29 C8A0067997 1 M5X16 Bolt M5X16 1 TIN5 E-M5*0.8-CHB-L16- =i &2
30 800070285 iR Fixed rubber 1 T A-SM500- R AT £k o [ 7E AR i




MOTORCYCLE PARTS LISt

SM125

88




